e i5E K
/TYPICAL

GK31030

MEDIUM HEAVY MATERIAL THREE NEEDLE
INTERLOCK CHAINSTITCH SEWING MACHINE
PARTS MANUAL

O

CHINA TYPICAL SEWING MACHINE GROUP CO. LTD.

I - ORIGINAL






1. Arm & Bed Parts (1)

No. Ref. No. Description QT.
1 116T1 =001A Arm 1
2 11672 =012 Rubber 1
2 8A1 -015B1 Bed Cover assy. 1
4 BA1 -015B2 Gasket 1
B GB68002 Screw M4 x8 8
5] BS40013 Oil adjusting screw 1
7 BS40012 Screw 8
8 58T7 —001A2 Oil screen 1
9 8A1 -035 Belt guard 1
10 8A1 —-036 Spring 2
5 BS20014 Screw 2
12 8A1 -037 Washer Z
13 8A1 =016 Throat plate support 1
14 BS10023 Screw 2
15 8A1 -018 Pin 2
16 8A1 -019 Lateh spring 1
17 GR66012 Screw 2
18 116T1 —005 Oll return pipe 1
19 116T3 -005 Bushing 1
20 2271 -0186 Rubber @27 1
21 116T5 —009 Looper holder cil stopping plate i
22 BQ10008 Gasket 1
23 GB66013 Screw M4 x6 1
24 2271 -003C3 Rubber P19 1







2. Arm & Bed Parts (2)

No. Ref. No. Description QT.
1 6571 —004 Top cover 1
2 8A1 -003 Gasket 1
3 GBB6033 Screw M6 x20 6
4 BS40011 Positioning screw M3.5 x6 1
5 BQ10008 Washer 1
6 43T1 -002B2 Qil check window 1
7 43T1 -002B3 Seal ring 1
8 8A1 -039 Positioning ring 1
9 GB68002 Screw M4 x8 1
10 116T1 —003 Face plate 1
E 8A1 =010 Gasket for face plate 1
12 GBB6026 Screw M5 %20 4
13 8A1 022 Cloth plate for front cover 1
14 8A1 -020 Spring pin 1
15 GBB6010 Screw M3 x6 1
16 8A1 -021 Front cover 1
17 GB69012 Screw M4 x10 2
18 8A1 =023 Left hinge 2
19 8A1 -024 Right hinge 2
20 8A1 -025 Hing pin 4
2 GB66022 Screw M5 x10 8
22 GB66018 Screw M4 x14 2
23 GB69006 Screw M4 x7 2
24 8A1 -026 Cloth plate 1
25 8A1 -027B Slide plate assy 1
26 8A1 -041 Screw 1
27 8A1 -042 Washer 1
28 J0.0.54 Washer 1
29 8A1 -043 Screw 2
30 BA1 -028 Left cover 1
31 8A1 -029 Latch spring 1
82 GBB6012 Screw 1
33 BS20014 Set screw 1
34 8A1 -031 Fitting plate for hinge 1
35 8A1 -044 Edge guide base 1
36 8A1 -047 Dust cover 1
37 GB66012 Screw 1
38 BQ10008 Washer 1
39 116T1 —004B3 Screw 1
40 GB860 —-87. 4 Washer 1
41 BQ10001 Washer 1
42 11671 —004B4 Protector plate base 1
43 GB52001 Protector plate holder nut M3 1
44 116T1 —004B2 Protector plate holder 1
45 116T1 —004B1 Protector plate 1
46 GBB6007 Screw M3 x4 2
47 GB66012 Screw M4 x5 2
48 116T1 —006 Left cover gasket 2




29 22 23 2425




e

3. Needle Bar & Thread Tank —up Mechanism (1)

No. Ref. No. Description QrT.
1 116T2 -001 Thread take —up plate 1
2 43T2 -020 Set screw M4 x0.5 x6 1
3 4372 -021 Thread take —up rock shaft 1
4 11673 =012 Oil wick @2 %20 2
5 11673 =012 Oil wick @2 x85 1
6 43T2 =022 Bushing 1
7 4372 -023 Collar 1
8 GB74009 Set screw M4 x5 2
9 43T2 -024 Washer 1
10 43T2 —025F1 Adjusting crank 1
11 43T2 —025F2 Set screw M5 %10 1
12 43T2 —025F3 Link for adjusting crank 1
13 43T3 -010E9 Roller 1
14 43T3 —-010E7 Screw 1
18 GB55001 Nut M4 1
16 43T3 -010E10 Washer 2
7 65T2 - 009 Thread take —up crank 1
18 43T2 —025F5 Set screw M6 x0.75 x 15 1
19 65T2 —-008 Collar for arm shaft 2
20 GB74025 Set screw M6 x0.75 x4 4
21 BQ10052 Washer 2
22 8A2 -062 Arm shaft crank 1
23 BS30005 Screw M6 x8 1
24 BQ10026 Washer 1
25 GB52006 Nut M6 1
286 11672 =010 Back bushing for arm shaft 1
27 11672 —008C1 Arm shaft 1
28 8A2 —-019 Set screw 1
29 65T2 -0156 Middle back bushing for arm shaft 1
30 11672 -009 Front bushing for arm shaft 1
31 11672 -017F1 Holder base 1
32 4372 -010 Pin ‘ 2
33 GB66023 Screw M5 x12 2
34 4372 —009E2 Bushing 1
25 4372 -008D2 Plug for arm shaft 1
36 11673 -012 Oil wick for arm shaft 1.5 %10 1




R

21




p————————

4

4, Needle Bar & Thread Tank —up Mechanism (2)

No. Ref. No. Description ar.
1 8A2 —001 Needle holder 1
2 8A2 -002 Set screw 1
3 GB74008 Set screw 2
4 GB74002 Set screw 1
5 8A2 -003 Thread guard 1
6 GB74001 Set screw 1
7 11672 —013G2 Holder for covering thread guard 1
8 BS30017 Set strew 1
9 8A2 -006 Couering thread guard 1
10 GBB6007 Set screw 1
11 8AZ - 007 Needle har adapter 1
12 116T2 —013G1 Pressing gasket plate 1
13 81T1 -0056C2 Pressing plate 1
14 81T1 -005C3 Spring 1
15 8171 —005C4 Screw 1
16 8AZ -014 Needle bar bushing (lower) 1
1ot 11672 -011D Needle bar fittings 1

4372 -003C2 Needle bar iink )
43T2 -003C3 Roller for needle bar 1
43T2 —003C4 Screw 1
GB52002 Nut M4 1
GBB859 - 76 Washer 2
43T2 —003C5 Roller for fink 2
4372 —020 Screw M4 x0.5x6 2
BQ10008 Washer 1
18 116T2 -011D1 Needle bar 1
19 8A2 —-015 Needle bar bushing (upper) 1
20 11672 -011D2 Thread take —up for needle bar 1
21 11672 -011D3 Screw 1
22 11673 -012 Oil wick ¢4 x45 1
28 43T2 -003C8 Nut 1
24 BQ10026 Washer 1
25 43T2 -003C8 Needle bar crank 1
26 4372 —003C7 Screw 1
27 GK16 x90(14) Needle 3




19
18




5. Needle Bar & Thread Tank —up Mechanism (3)

No. Ref. No. Description QT.
1 116T2 -002 Crank 1
7 GB52006 Serew & Nut 1
3 8A2 -019 Set screw 1
4 BS30006 Set screw 1
5 4372 —010E3 Spring 1
6 4373 —010E2 Washer 1
7 BOQ106026 Washer 1
: 8 43T3 —010E1 Top spreader link accessary 1
= ‘9 | 116T3-012 Oil wick ®1.5 x30 1
10 4373 —009D2 Screw 1
= 1B 4373 —009D1 Upper crank 1
12 43T2 =014 Serew 1
13 116T3 -012 Oil wick ¢1.5x104 1
14 4373 -003 Crank shaft 1
15 43T3 - 006B1 bushing 1
18 43T3 —006B2 Oil seal 1
17 4373 -008 Washer {lower} i
18 8AB —003 Gasket 1
19 BS10002 Screw M3.5 x5 2
20 GB66018 Set screw M4 x14 1
21 4373 —-002 crank for top spreader 1
22 43T3 —001A1 Top spreader 1
23 BS10004 Set screw M3.5 %8 1
24 22T8 -015 Filter felt 1
25 36710 -002 Filter felt clamp 1

=

10




N

gl

i

s,

s 'iwf.',- i

it




L R e SRRt REY AXATAAXALTLA AR TR AR AR AN

y

6. Needle Bar & Thread Tank —up Mechanism (4)

No. Ref. No. Description QrT.
1 116872 —014E1 Main thread guard i
2 13A2 -011 Thread release plate 1
3 11672 —-015 Upper thread tension guide plate 5
4 11672 =016 Thread tension guide plate 5
b GB66022 Thread guide base screw 2
6 13A2 =010 Thread guide base 1
7 116T2 —-014E2 Thread guide clamp 2
8 11672 —014E3 Main thread guide 2
9 GB66015 Screw M4 x8 L5y
10 BQ10008 Washer 5
11 6572 —011 Tension stud 5
12 43T2 -037G5 Tension disc 10
13 4372 —037G7 Tension dust cover 5
14 8A2 -075 Tension spring 5
15 43T2 -037G10 Stop disc 5]
16 43T2 -037G11 - Tension nut 5
17 8A2 -075 Tension spring 2
18 11672 -019 Oil guard for thread take —up 1
19 116T2 —005 Thread take —up guard 1
20 116T2 —007 Covering thread guide plate 1
21 43T2 -031 thread take —up cover 1
22 GB74011 Screw 2
23 8A2 -071 Tension hook 1
24 BS10046 Screw M4 x7 1
25 43T2 -027 Thread guard for needle bar 1
26 11672 —~004B1 Thread guide bar 3
27 11672 —004B2 Thread guide bar base 1
28 11672 —004B3 Thread guide bar base support 1
29 GB66007 Screw M3 x4 4
30 11672 - 006 Covering thread guide plate 1
31 11672 -018 Screw 1
32 8A2 - 068 Tension disc 2
33 8A2 —-067 Tension spring 1
34 8A2 -088 Tension nut 1
35 61 -04 -01/B2 Qil tank screw 1
36 48T9 —001A3 Rubber 1
37 116T2 —003AT Bracket for silicone oil cup 1
38 11672 —003A4 Silicone ol felt 1
39 11672 —003A2 Silicone oil cup cover 1
40 116T2 —003A3 Silicone oil felt clamp 1
41 4879 —001A1 Silicone oil cup 1
42 BQ10008 Washer 1
43 GB66012 Screw M4 x5 1
44 48T9 -001A2 Screw 1
45 GB66013 Screw M4 x6 1




24




v
i

7. Feed & Feed Lifting Mechanism (1)

No. Ref. No. Description QrT.
1 8A4 -001 Machine pulley 1
2 65T4 —-005 Set screw M6 x 13 2
3 11674 —003 Back bushing socket i
4 8A4 -003 Oil seal 1
5 GB66023 Screw M5 x12 3
6 8A4 - 005 Balance weight 2
7 GB66024 Set screw M5 x 14 4
8 116T4 -002B Back shaft segment assy. 1
9 11674 —004 Front bushing for back shaft segment 1
10 8A4 —009 Coupling 1
11 65T4 —004 Screw M6 x0.75 %8 4
F2 8A4 -010 Collar 1
13 GB74025 Set screw M6 x0. 75 x4 2
14 BQ10050 Washer 3
15 8A4 -011 Front shaft segment 1
16 116T4 —006 Back bushing for front shaft segment 1
17 116T4 =005 Front bushing for front shaft segment 1.
18 116T3 -012 Oil wick @7 x40 1
19 8A4 -006 Needle roller ‘30
20 8A4 —-007A3 Upper cover of connecting rod 1
21 8A4 —007A6 Connecting rod assy. 2

8A4 —007A7 Pin 2
22 116T4 -010 Back shaft top cover 1
23 8A4 —007A2 Screw 2
24 GB66019 Screw M4 x22 2
25 8A4 -007A4 Lower cover of connecting rod 1
26 8A2 - 063 Ball stud 1
27 B8A4 —007A1 Bearing bracket 1
28 BS30005 Screw M6 x8 1
29 GB66007 Screw M3 x4 1
30 116T4 —-009 Back bushing socket washer. 1
31 GB66012 Screw M4 x5 1
32 4377 -034 Back shaft segment oil nozzle 1

14




S S

—

< —_—

S




e A e AL AAEA AN AR R ULIRRILRI RSB RIRA R LIRS B T o s

8. Feed & Feed Lifting Mechanism (2)

No. Ref. No. Description AT
1 116T4 —001A1 Feed lifting cam 1
2 GB74019 Set screw M5 x0.5 x6 2
3 11674 -001AZ Feed lifting link 1
4 GB894.1 -86-18 Stop sleeve 1
5 B8A4 -017 Pin 1
8A4 —-017 Pin 1
B 116T3 -012 Oil wick @4 x60 1
y A 8A4 -019 Positioning plate 1
1 8 GBE6010 Screw M3 x6 2
i 9 8A4 -020 Adjusting screw 1
10 8A4 —-021 Feed regulating slide block 1
11 8A4 -022 Slide block bushing 1
12 8A4 —023C Needle bearing assy. 1
8A4 -023C1 Needle roller 12
8A4 -023C2 Needle roller holder 1
13 BQ10028 Washer 1
14 GB52007 Nut M6 left 1
15 8A4 - 025D Feed connecting rod assy. 1
8A4 —025D1 Feed connecting rod 1
8A4 —025D2 Oil pipe 1
16 116T3 -012 Oil wick ®3 %155 1
17 8A4 -026 Feed crank 1
18 GB74007 Set screw M4 x3.5 1
19 116T3 -012 Oil wick &4 %60 1
116T3 -012 Oil wick ®2.5 %150 1
20 8A4 -058 Screw 2
21 8A4 -027 Feed rock shaft 1
22 8A4 -028 Front bushing for feed rock shaft 1
23 8A4 -028 Back bushing for feed rock shaft 1
24 116T3 -012 Oil wick &7 x30 2
25 8A4 -029 Collar 2
26 GB74019 Set-screw M5 x0.5 x6 4
27 8A4 -032 Feed bar shaft 1
28 8A4 -030 Feed bar crank 1
29 65T4 —006 Set screw M6 x9.5 2
30 8A4 —016B Needle bearing assy. 1
8A4 -016B1 Needle roller 16
E 8A4 -016B2 Needle roller holder 1
}
16
oS

i S e e e e e S




e

A R R R R R SN —S———————.




1\!

i

A

Pl SN AT N N NN

9. Feed & Feed Lifting Mechanism (3)

No. Ref. No. Description QT
1 8A4 —-031 Regulating plate 1
2 8A4 -033 Differential feed bar driving connection 1
3 GB29012 Adjusting screw M5 x 18 1
4 BQ10019 Washer 2
5 8A4 —-034 Rollar 1
6 BL10007 Nut M5 1
7 BS10020 Screw 4
8 844 —041 Feed bar 1
) 8A4 —042 Shim plate 1
10 8A4 —043 Pin 2
11 GB74018 Set screw M5 x6 1
12 GB66010 Set screw M3 x6 1
13 8A4 -036 Slide block for differential feed dog. 1
14 8A4 -045 Feed bar carrier 1
15 8A4 - 046 Screw 1
16 BQ10017 Washer 1
17 8A4 -056 Screw 1
18 8A4 -057 Screw 1
19 11673 -012 Qil wick ®2. 5 x300 1
20 GB66022 Adjusting screw M5 x10 1
21 8A4 -044 Feed dog 3
22 GB66010 Screw M3 x6 2
23 8A4 —037 Rollar of slide block S
24 8A4 —038 Guide plate of slide block 2
25 8A4 - 040 Differential feed dog 1
26 GBB6015 Screw M4 x8 1
27 8A4 —047 Oil pipe bushing 1
28 GBB6007 Set screw M3 x4 1
29 8A4 -048 Qil pipe 1
30 8A4 -049 Washer 1
31 11674 -008 Screw M4 %6 2
32 11674 —007C3 Guide plate screw =
33 116T4 —007C2 Lower guide plate 1
34 116T4 -007C1 Needle plate 1
35 8A4 —-052 Qil pipe 1
36 8A4 —-053 Qil pipe 1
37 8A4 —054 Oil pipe 1
38 GBB6016 Screw M4 x10 3
39 8A4 —050 Oil pipe bracket 1
40 8A4 -051 Washer 1
41 GB66008 Set screw M3 x5 3
42 11673 =012 Oil wick ®3 x40 1
43 116T3 =012 Oil wick ®3 x120 1
44 116T3 -012 Oil wick ®2.5 x 135 1
45 11673 =012 Oil wick @2.5 x160 1
46 116T3 =012 Oil wick ®2.5 x200 1

18




LhLhBRRERN LN

e

CP AT LTSS

10

PSP

14

ey

—

i

I~
—

Llllvitnnmprnprprprprprpr
_ /
i

19



10. Looper Mechanism (1)

No. Ref. No. Description QrT.
1 8A5 -044 Looper 1
2 8A5 -003 Looper holder 1
3 8A5 -043 Stop spring 1
4 BS10046 Screw M4 x7 1
5 GB23009 Screw M5 x0.5x8 2
B 8A5 —-006 Collar 1
7 GB74015 Screw M5 x0.5 x4 1
8 BQ10024 Security washer 1
9 GB52006 Nut M6 1
10 BS10026 Security screw M3.5 x6 1
11 11675 =001 Looper holder crank 1
12 8A5 -005 Looper holder shaft 1
13 8A5 —-008 Adjusting screw 1
14 8A5 —-045 Nut 1
5 116T5 -006 Back protecting plate 1
16 116T5 -004 Front protecting plate 1
17 11675 -005 Protecting adjusting rod 1
18 GB75 -85 Set screw M5 x 16 1
19 116T5 -007 Back protecting plate bracket 1
20 43T3 -022 Screw M3 x6.5 1
21 11675 -003 Protecting crank 1
22 GB66023 Screw M5B x12 1
23 11675 - 002 Qil pipe ]
24 116T3 -012 Oil wick ®3 %100 1
25 GB74 -85 Screw M4 x12 1
26 B8A5 —042 Seal plug 1
27 GB74017 Screw M5B x0.5 x5 1
28 GB66015 Screw M4 x8 1
29 11673 -012 Oil wick @4 %25 1

20




11

21



(i ! o

11. Looper Mechanism (2)

No. Ref. No. Description QT
1 8A5 -009 Looper holder crank shaft 1
2 8A5 -010 Front bushing 1
3 8A5 -011 Back bushing 1
4 8A5-012 Crank shaft crank 1
5 BS30009 Set screw M5 x12 1
6 116T4 —001A2 Link for crank shaft crank i
7 8A4 -016B Needle bearing assy. 1

8A4 -016B2 Needle roller 1
8A4 —-016B1 Needle roller holder 16
8 8A4 -017 Pin
9 GB66008 Screw M3 x5
10 116T4 —001A1 Link cam
11 11673 =012 Oil wick &4 x60
12 8A5 -014 Collar
13 BS30011 Set screw M5 x12
14 BQ10048 Washer
15 43T5 -006C1 Connecting rod assy.
43T5 -006C2 Ball stud

4375 -006C1a
4375 -006C1b
16 4375 -006CTc
17 43T5 -007

18 4376 -009

18 8A5 -020

20 8A5 -021

21 8Ab -022

22 8A5 -023

23 BS10017

24 8A5 -026

25 43T6 -008

26 GB894.1 -86-18
27 GB74019

28 65T5 —001

29 GB66001

Looper holder stud connecting red
Cap for connecting rod

Screw M3.5x10

Adjusting collar

Adjusting rod

Oil guard sleeve

Lock spring

Upper stop plate

Lower stop plate

Screw

Washer

Adjusting screw M4 x0.5 x10
Stop sleeve

Screw Mb x0.5 %6

Inner sleeve

Set screw M2.5 x3

B N TS NC I - S e e g G K S - R T e . R T




12

23



12. Looper Mechanism (3)

No. Ref. No. Description Qr.
1 4375 -001A1a Connecting rod assy. 1
4375 -001A1a1 Connecting rod 1
2 4375 -001A5 Eccentric cam 1
3 GB74029 Set screw MB x0. 75 x6 2
4 8A5 —-046 Clamp screw 1
5 8A5 -030 Clamp nut 1
6 BQ10018 Washer 1
7 8A5 -029 Oll seal 2
8 8A5 —-040 Looper rock shaft 1
9 GB74035 Set screw M6 x 16 2
10 8A5 -027 Crank for lopper rock shaft 1
11 GBB6001 Screw M2.5 %3 2
12 8A5 -014 Collar 2
13 BS30011 Set screw M5 x12 2
14 BQ10048 Washer 2
15 8AB —036F2 Pin 1
16 4375 —001A1b Ball stud 1
17 4375 -001A1a2 Connecting rod cup 1
18 43T5 -001A1a3 Screw 2
19 65T5 - 002 Thread guide tude 1
20 GB66015 Screw M4 x8 2
21 BQ10008 Washer 2
22 8A5 -033D Looper thread take —up cam assy. 1
8A5 -033D1 Cam disc. )
8A5 -033D2 Cam boss 1
8A5 -033D3 Spacer ring 1
23 GB74015 Set screw M5 x0.5 x4 2
24 8A5 -034 Bracket for cam holder 1
25 GB66015 Screw M4 x8 2
26 GB29001 Screw M3 x5 2
27 BQ10001 Washer 2
28 8A5 —-035E Cam holder assy. 1
8A5 —035E1 Cam holder 1
8Ab —-035E2 Thread guide spring 1
29 BAL -035E3 Tension stud 1
30 8AZ -068 Tension disc 2
31 BQ10025 Washer 1
32 8A5 —035E5 Tensien spring 1
33 8A5 —035E4 Tension nut 1
34 8A5 -036F Upper thread guide bracket assy. 1
8A5 —036F1 Upper thread guide bracket 1
8A5 —036F2 Pin 1
35 GB29002 Screw M3 x6 1
36 8A5 -037 Upper thread guide 1
37 GB29002 Screw M3 x6 1
38 BQ10002 Washer 1
39 8A5 -038 Lower thread guide 1
40 GB65002 Serew M3 x4 1
41 BQ10002 Washer 1
42 8A5 -039 Thread guard ring 2
43 116T6 - 008 Oil guard plate 1
44 116T5 -010 Bottom thread guide plate 1
45 BQ10008 Washer |
46 GB66013 Screw M4 x6 1

24




13

12

25



13. Presser foot Mechanism

No. Ref. No. Description Qar.
1 8A6 —-002 Presser bar 1
2 4376 -008 Stopper 1
3 4376 —006 Qil guard washer spring 1
4 4376 -005 Qil guard washer 1
5 4376 —-004 Presser bar collar 1
6 | 8A2-044 Thread guide 1
7 4373 -022 Screw M3 x6.5 2
8 8A6 —003 Collar 1
9 B510002 Screw M3.5 x5 2
10 11676 —002A3 Screw 1
1 11676 —002A2 Upper fabric guide 1
12 11676 —002A Presser foot assy. 1
13 4376 -021F Presser foot stopper guide assy. 1
14 43T6 -007 Washer 1
15 GB66018 Screw M4 x14 2
16 4376 —009 Screw Mb x0.5x14 1
17 4376 —012B1 Presser foot lifter link 1
18 4376 -012B2 Pin 1
19 4376 —002B3 Front crank 1
20 GB74019 Screw 1
21 (GBBY96 - 76 Pin clamp 1
22 8A6 —021 Presser spring 1
23 BQ10017 Washer 1
24 11676 —-004 Nut 1
25 8A6 -020 Presser regulating thumb screw 1
26 8A6 —008 Spring il
27 8A6 - 009 Collar 1
28 BS30005 Set screw M6 x8 1
29 GB74030 Set screw M6 x8 2
30 8A6 -019 Presser foot lifter lever 1
31 BS30010 Set screw M5 %10 1
32 4376 -015 Positioning crank 1
33 GB70001 Set screw M4 x10 1
34 8A6 —-011 Presser foot lift crank 1
35 GB91 -76 Cotter pin 2
36 8A6 -012 Connecting rod 1
37 BQ10045 Washer 2
38 8A6 -015B Oil seal assy. 2

8AB -015B1 Rubber cup 2

8A6 -016 Spring 2
39 8A6 -013 Inner Presser foot lifter lever 1
40 GB74030 Set screw M6 x8 1
41 11676 —001 Thread tension release shaft 1
42 GB74015 Screw M5 x0.5 x4 1
43 BAB —007 Presser foot lifter shaft 1
44 BAG —017 Thread tension release lever assy. 1

BAB -018 Pin 1
45 GB74017 Screw M5 x0.5 x5 1

26




27



14. Lubrication Mechanism

No. Ref. No. Description QrT.
1 2877 -012 Screw 1
2 28T7 -010 Qil nozzle 1
3 11673 -008 Qil trough 1
4 11673 -012 Oil wick ®4 x15 2
5 BS10029 Screw M5 x10 1
6 116T3 —008D1 Qil nozzle 1
4 116T3 - 009D2 Qil pipe 1
8 GB52004 Nut 1
9 43T7 —025A5 Washer 1
10 43T7 —025A4 Helical gear 1
i 116T3 -006C2 Adjusting screw 1
12 GB74008 Set screw 1
13 116T3 —006C1 Adjusting wrench 1
14 116T3 -004 Qil filter holder shaft i
15 43T7 —025A2 Lower washer 1
16 116T3 -002 Positioning plate 1
17 GB66023 Screw M5 x12 2
18 116T3 -001A1 Qil pump bracket 1
19 116T3 —-003B1a Qil filter holder assy. 1
20 58T7 —001A3 Set screw 1
21 GB66022 Set screw M5 x 10 1
22 GB52002 Nut M4 1
23 58T7 —001A2 Qil filter 1
24 58T7 -004 Qil nozzle 2
25 GBB18 -85 Screw M4 x16 2
26 GB818 -85 Screw M4 x32 2
27 43T7 —025A7 Oil pump gear 2
28 116T3 -001A4 Oil pump gear shaft 1
29 116T3 -001A2 Qil absorb 1
30 43T7 -025A10 Oil absorb gear 2
31 11673 —001A3 Qil pump cover plate 1
32 B65T3 —006B Oil pipe assy. 1
33 22T4 -007C2 Oil pump nozzle 4
34 GB66016 Screw M4 %10 1
35 43T7 —-025A1 Qil pump shaft 1
36 11673 —001A5 Oil pump gear shaft 1
37 8A3 -004 Oil gauge 1
38 116T3 -011E3 Pin 4
39 11673 -011E2 Oil seal gasket 1
40 8A3 -016 Pin 4
41 8A3 -031 Bolt 4
42 GB70 -85 Screw M6 x 16 5
43 8A3 -030 Rubber pad 4
44 65T3 -015C Holder plate assy. 2

65T3 -015C1 Holder plate 2

8A3 -029C2 Pin 4
45 BQ10047 Washer 4
46 GB52013 Nut 8
47 8A3 -015 Rubber cushion 4
48 8A3 -006 Qil seal belt 1
49 43T7 -018 Washer 1
50 43T7 —-017 Screw 1
5| 116T3 =010 Qil gasket 1
52 C32 Qil pipe clamp 1
53 GB66012 Screw M4 x5 1
54 43T7 -025A3 Helical gear key 1

28




24

g




15. Accessories

No. Ref. No. Description O
1 Double —end wrench 4 x5 1
2 Double —end wrench 6 x7 ]
3 Double —end wrench 8 %10 1
4 Double —end wrench 9 x10 1
5 Allen wrench (5mm) 1
6 Hand lever 1
= Socket wrench 1
8 Socket 5mm 1
9 Socket 7mm 1
10 Socket 8mm 1
11 Socket 10mm 1
12 Screw driver @3 x50 1
13 Serew driver @5 x 140 1
14 Tweezers 1
15 Funnel 1
16 Machine caver 1
e Needle 1pack
18 Allen wrench 3mm 1
19 2279 -011 Oil pot 1
20 2279 -017 Qil tank 1
24 2279 -008 Plastic pocket |
22 Allen wrench 4mm 1
23 Screw driver @5 x250 1
24 8A1 —040A Hemming assy. 1

30



~ CHINA TYPICAL SEWING MA

£




